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ACOUSTIC RESEARCH LAB.

Certificate No: 201029

Company Name : EA Mimarlik insaat Teknolojileri San. Tic. Ltd. Sti. Sertifika No
Firma Unvani

Company Address : Yenikale Mahallesi Mustafa Kemal Sahil Bulvar Date: 13/11/2020
Firma Adresi No:33/2 Narlidere IZMIR Tarih
Sample Description : Panefti Q with 10 mm wool (mounted with
Numunenin Tanimi glue) + 20 mm Coat + 18 cm Brick Wall + 20 mm
Coat

MANNN

= Applied Standard :ENISO 16283-1
v Uygulanan standard

- ; Related Test Report : BLX-R-AI-37_EN

Deney Raporu

i  Bontimionn) g Summary Explanation : R'w is 53 dB.
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Result (Sonucg)
: Apparent Sound Reduction Index :53(-3; -8) dB
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This document has been issued upon request based on the report referred above and is valid only for the sample tested. This
document is a summary of the cited report. The measurement results are valid only for the conditions specified in the main report.
Independent of the main report, its distribution is not the responsibility of the BLX Acoustic Research Laboratory. This certificate
does not qualify as any "Product Certificate" or "Certificate of Conformity”.

Bu belge istek Uzerine yukarnda atif yapilan rapora istinaden dizenlenmis olup sadece deneyi yapilan numune igin gegerlidir. Bu
belge atif yapilan raporun ézeti niteligindedir. Olcim sonuclan sadece ana raporda belirtilen kosullar icin gecerlidir. Ana rapordan
bagimsiz olarak dagitimi BLX Akustik Arastirma Laboratuvarn sorumlulugunda degildir. Bu sertifika herhangi bir “Uriin Belgesi” veya
“Uygunluk Belgesi” niteliginde degildir. ALY
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